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PARTS LIST
ISO 189

MODEL AT1300

When Ordering Parts
BE SURE TO SPECIFY COMPLETE MODEL NUMBER and SERIAL NUMBER OF REEL

USE PART NUMBER!
Item # Description Part # Qty

02A 1" Pipe-Size (1.287" I.D.) Self-Aligning Bearing Complete (see ISO-210 for parts)...................... 9902.1400 1
02B Collector Assembly Backing Plate w/ Bearing Holder................................................................... 9943.0005 1
03 Cam Lock Drag Brake Complete (see ISO-254 for parts)............................................................. 9947.0140 1
05 10/3 SOOW Cable (per FT.).......................................................................................................... 9955.0140 6 FT.
09 Collector Assembly........................................................................................................................ Specify Collector 1

10A Collector Cover for 3-Cond 45A Assembly (3.5" Long) w/ Gasket & Warning Label (includes Item 26)..... 9943.0001 1
10B Collector Cover Gasket................................................................................................................. 9943.0004 1
12 (17-18) 16.5" Dia. Disc - 14 GA Steel............................................................................................ 9903.0516 2

13A Drum, 6" Dia. Aluminum (Specify Model)...................................................................................... 9905.7112 1
13B 6" Dia. Drum Insert (Plastic) w/ 1" Grommet Hole......................................................................... 9955.0019 1
14A 15 Amp Three-Prong Male Plug.................................................................................................... 9955.0082 1
14B 3/4" 90 Deg. Strain Relief - 1/2" - 5/8" Grip (NHC-1036)............................................................... 9955.0111 1
14C 1" Rubber Grommet (for Drum Insert)........................................................................................... 9955.0032 1
14D 1/2" Cable Clamp (Vinyl-Coated).................................................................................................. 9955.0015 1
19A Trapezoid Frame Assembly (Steel E-Coated) (Specify Model)..................................................... 9908.1000 1
19B Front Foot Assembly w/ Mounting Hardware, per P20A-03940 (includes Items 25C & 27D)....... 9906.0736 1
19C Push Pipe Handle.......................................................................................................................... 9906.0731 1
20A 3/4" Dia. 303 SST Axle (25-1/4" Long).......................................................................................... 9906.0739 1
20B AT1300 Cord Holder (Bolt-On) w/ Mounting Hardware, per DF-1356 (includes Items 25F & 27F)..... 9906.0738 1
25A #10-32 x 1/2" Self Tap Type BT Slotted Hex Head Screw............................................................. 9958.0001 7
25B 1/4"-20 x 3/4" Hex Head Cap Screw............................................................................................. 9904.1001 8
25C 1/2"-13 x 1" Hex Head Bolt............................................................................................................ 9904.1402 4
25D 3/8"-16 x 3/4" Spinlock Bolt........................................................................................................... 9904.2201 12
25E 3/8"-16 x 1-1/2" Spinlock Bolt........................................................................................................ 9904.2204 4
25F #10-32 x 1-1/4" Slotted Round Head Machine Screw (for Broom Clips)....................................... 9904.8205 3
25G #10-32 x 1/2" Self Tap Type AB Pan Head Screw (for Rubber Bumpers)..................................... 9958.0003 2
27A 1/4"-20 Small Flange Spinlock Nut (Armor Coat).......................................................................... 9904.6000 8
27B 5/16"-18 Large Flange Spinlock Nut.............................................................................................. 9904.6100 2
27C 3/8"-16 Spinlock Nut...................................................................................................................... 9904.6200 8
27D 1/2"-13 Hex Spinlock Nut.............................................................................................................. 9904.5400 4
27E 3/4" Locking Nut for Liquidtight Connector.................................................................................... 9955.0014 1
27F #10-32 Nut (for Broom Clips)........................................................................................................ 9904.4900 3
28A 3/8" Flat Washer............................................................................................................................ 9954.0007 8
28B Reducing Washer (1-5/8" O.D. x 1-3/32" I.D.) for 3/4" Liquidtight Connector............................... 9955.0013 2
28C 1" Hub Spacer Washer - Plated (1-7/8" O.D. x 1-5/16" I.D. x 1/8" Thick)...................................... 9954.0021 As Req'd.
28D 1-1/2" Hub Spacer Washer - Plated (2.5" O.D. x 1.920" I.D. x 0.125" Thick)................................ 9954.0022 As Req'd.
28E Shaft Collar (1-1/4" O.D. x 3/4" I.D. x 0.56" Length) for AT1200/AT1300 Wheel Shafts................ 9955.0252 6
30 3/4" Retaining Clip (Broom Clip Type) #225 L............................................................................... 9965.0055 4
32 1" Hub Assembly, per P32A-00030 (Specify Model)..................................................................... 9955.0075 1
55 Offset Removable Hand Crank for AT1300 (see ISO-256 for parts)............................................. 9914.0072 1

56A Rubber Front Foot Bumper........................................................................................................... 9965.0059 2
56B Hub Cap for 1/2" Rod.................................................................................................................... 9965.0075 2
73 Wheel/Tire, 4" x 10" (for 3/4" Axle Dia.)......................................................................................... 9965.0066 2
87 Anodized Aluminum Threaded Spacer Pipe.................................................................................. Specify Model 4


